
 

 

 

 

Algae for 

Wastewater 

Treatment 

Workshop 

Proceedings 
 

October 23rd, 2016 

Renaissance Glendale Hotel & Spa 

Glendale, AZ 

 
The Water Environment Federation (WEF), AZ Water Association (AZ Water), and the Algae Biomass Organization 

(ABO) Presented this Knowledge Development Forum in Conjunction with the 10th Annual Algae Biomass Summit 

1

bliner
Typewritten Text
WSEC-2016-PD-001

bliner
Typewritten Text

bliner
Typewritten Text

bliner
Typewritten Text

bliner
Typewritten Text

bliner
Typewritten Text

bliner
Typewritten Text

bliner
Typewritten Text



 

 

 

Table of Contents 
PANEL1: Algae Biotechnology for Wastewater Treatment 
Moderator John Benemann 

Panel 1 Introduction ..................................................................................................................... 3 
[...]
20‐ft long paddle wheels 
that turn slowly.

29



At full‐scale, algae are coagulated, settled, and solar 
dried.
~100,000 gallons of 3% solids algae 

in decanted settling basin Solar dried algae

Concrete 
drying pad

A covered lagoon digester for long residence time 
digestion of algae and other wastes.

30



Reclaimed

Bacteria

O2

CO2

NH4
+

Organics

N                
P

CO2
P

CO2

Waste

Water
Biomass

WaterAlgae

Sun

“Algal‐Bacterial 
Symbiosis”

NH3

Sediment N

Air Sparged

130 mg/L Algae

25 mg/L NH4
+‐N

3 mg/L PO4
3‐‐P

CO2 Enhanced
600 mg/L Algae
<1 mg/L NH4

+‐N
<0.3 mg/L PO4

3‐‐P

Add CO2 to balance C:N:P ratio and achieve 
completed nutrient assimilation.

Lundquist et al., Cal Poly 

31



Heterotrophic growth represents a portion of the 
productivity in  ponds operated with primary 
wastewater.

Autotrophic VSS = (VSSPond‐VSSInf) – (Yobs x BODconsumed)

Yield considering
cell decay

Non‐biodegradable cell 
residual

Yobs = observed heterotrophic yield (g VSS/g scBOD5)
Y = theoretical biomass yield (g VSS/g scBOD5)
kd = endogenous decay coefficient (g VSS/g VSS‐day)
SRT = solids residence time (day)
fd= fraction degraded biomass remaining as cell debris (g VSS/g VSS)

Heterotrophic growth can be algal or bacterial at
~50% of gross productivity at 2‐day residence time.

32



CO2 addition to integrate wastewater 
treatment & biofuels at San Luis Obispo, Calif.

Grow 2‐6 days

Algae Slurry

Thicken  12‐24 hoursDigest 40 days 

Algae
Water 

Tube Settler 
Supernatant
Effluent

Su
p
ern

atan
t

1‐4% VS 
Algae

Pilot Plant Process Diagram

To 
crops

33



Bioflocculation and settling are low cost 
harvesting.  Chemical coagulants for backup only.

ExperimentalTypical Pond Control

Influent Pond Settler

Bioflocculation and settling process is similar to 
activated sludge.  

Algae floc, 100x Algae floc, 1000x

34



0

50

100

150

200

250

300

350

400

450

500

12/12/15 1/31/16 3/21/16 5/10/16 6/29/16 8/18/16

TS
S 
(m

g
/L
)

Outer high rate
pond

Algae settling pond
effluent

Primary fed 2‐day
pond

24 Hour settler
supernatant
(primary fed, 2 day
HRT)

Removal by Settling

Bioflocculation alone is nearly as effective as 
chemical coagulation in promoting algae settling.
24‐hr Imhoff cone settling used to assess bioflocculation.

0

20

40

60

80

100

120

140

160

180

200

220

0 20 40 60 80 100

Tu
rb
id
it
y 
(N
TU

)

Coagulant dose (mg/L)

Outer high
rate pond

2day HRT
primary fed

10 NTU target

In pilot pond

After 20 
min 

settling

In Outer HRP

After 20 min settling

Bioflocculation lowers needed coagulant dose.
Colloidal algae pond compared to bioflocculated pilot.

35



cBOD removal is good all year (in San Luis Obispo).

In secondary treatment mode (2 day retention 
time), NH3 removed in summer.  High biomass.

Total Ammonia Nitrogen Concentration

36



In nutrient removal mode (6‐d HRT), TAN removal 
nearly complete 8 mo per year. Nitrification‐

denitrification polish needed in winter.

Total Ammonia Nitrogen Concentration

Aeration needed 
in winter.

Cool winters require nitrification‐denitrification 
with relatively minor additional equipment.

Night aeration of raceways and denitrification basins.

37



Night aeration converted most ammonia to nitrate, 
which can then be removed by denitrification.
Aerators operated 6 pm to 6 am in Middle pilot raceways.

0

5

10

15

20

25

0 50 100 150

N
O
3
 (
m
g 
N
/L
)

Days

Denitrification Reactor 1

Denitrification Reactor 2

Nitrified pond effluent

Denitrification can remove 99% of nitrate and 
nitrite, completing removal of total nitrogen.
Data from pilot systems at San Luis Obispo.

38



0

1

2

3

4

5

6

7

8

9

10

12/12/15 1/31/16 3/21/16 5/10/16 6/29/16 8/18/16

N
it
ro
ge
n
 (
m
g 
N
/L
)

Effluent
Nitrogen

Meeting 10 mg/L total N limit seems possible with 
night aeration, denitrification & good TSS removal.
Full duration of winter has not yet been tested.

Biofuels is one option for using the biomass.
~100,000 gallons of 3% solids algae 

in decanted settling basin Solar dried algae

Concrete 
drying pad

39



“Pressure cooking” (hydrothermal liquefaction) 
converts algae to biocrude oil.

Solids

Algae In

Oil & Water Out

Thanks to  Doug 
Elliott, Andy 

Schmidt,  & Dan 
Anderson

PNNL Continuous Bench Scale HTL Systems

Plug flow configuration being use for Algae Testing 

40



Biocrude yield is most sensitive to solids content of the 
feed.  20% is ideal.

Orlando Utilities Commission 
Stanton Energy Center (OUC‐SEC ) 
~900 MW Coal‐fired PP

Orlando Utilities Commission 
Stanton Energy Center (OUC‐SEC ) 
~900 MW Coal‐fired PP

LandfillLandfill

Landfill 
Gas

Landfill 
Gas BiogasBiogas

wastewater /  
Nutrients  & water 
wastewater /  

Nutrients  & water 

DOE‐NETL Algae  biogas for power generation 

Flue Gas CO2 & 
Electricity

Flue Gas CO2 & 
Electricity

41



Conclusion on algae wastewater treatment

-$100,000

$0

$100,000

$200,000

$300,000

$400,000

$500,000

$600,000

$700,000

$800,000

$900,000

$1,000,000

A2/O Nutrient
Removal

Activated
Sludge

Secondary

Algae
Seasonal N

Removal

Sludge

Electrical cost

Maintanance

Labor

Capital Charge

Electricity
produced

-200

-150

-100

-50

0

50

100

150

200

250

A2/O Nutrient
Removal

Activated
Sludge

Secondary

Algae
Seasonal N

Removal

Sludge
hauling

Electricity
consumption

Electricity
production

Net
Emissions

$/yr‐MGD
treated

kgCO2/ML 
treatedCost GHG

TrygLundquist@MicroBioEngineering.com

Thank you for your attention

42



1FCC Aqualia

WASTEWATER TREATMENT 
AND ENERGY RECOVERY 

WITH CULTIVATION OF MICROALGAE
Ignacio de Godos, Zouhayr Arbib, Enrique Lara and Frank Rogalla

FCC Aqualia

2FCC Aqualia

Three large scale demonstration projects 
started in 2011 for biofuel production from algae 
with ambitious, but achievable targets:

Industrial scale of up to 10 ha

 Annual productivity: 90 Tons / ha year

EU Algae Cluster 

43



www.All-gas.eu : 

Partners and 

main objectives

4FCC Aqualia

Partners

Coordinator
Cultivation, 
Harvesting, 
Anaerobic Digestion
DEMO design

Lab scale
Anaerobic Digestion

Biogas
Fleet vehicles

Biogas upgrading

Life Cycle Assessment

Lipid Extraction
and Biodiesel

All-gas project: From Wastewater to Bio-energy

44



5FCC Aqualia

Microalgae

COD

O2

Bacteria

CO2

N,P, C

Bio-
fertilizers

Biofuels

Reusable WW

All-gas concept : Symbiosis

Raw screened
WW rich

in C, N and P

All-gas project: From Wastewater to Bio-energy

LEAR 
Low energy algae reactor

DAFAST 
Algae

harvesting

Water Reuse
Raw
Waste
water

ANAEROBIC
DIGESTION

Biomethane

Biofertilizers

SCREENING 
1mm 

Biogas
upgrading

Algae 
Biomass

Biogas Fleet Demo

45



Installations: 

From pilot plant to demo scale

Light & 
Temperature Water Space

FROM WASTEWATER TO BIOENERGY

El Torno 
WWTP

10 000 m3/d

No 
Freshwater

No arable
Land: unused

salt ponds

46



9FCC Aqualia

Basic  

Research

2 l

2010

Pilot plant

6 x 32 m2

2012

Prototype

2 x 500 m2

2014

DEMO

2 ha

2017

All-gas project: From Wastewater to Bio-energy

Prototype
2 X 500 m2

Pilot plant
6 X 32 m2
6 X 3 m2

FROM WASTEWATER TO BIOENERGY

47



11FCC Aqualia

DEMO plant: Start construction March 2016

All-gas project: From Wastewater to Bio-energy

4 raceways of  
5205 m2

2 X 
110 m3/h DAF

1 X 
2700 m3

Anaerobic
Digestor

Innovative design

48



Servicios Ciudadanos

INNOVATIVE LOW ENERGY ALGAE REACTOR: LEAR

PADDLE WHEEL 
Total energy efficiency:
~5% U. Florence
<17% Borowitza
~30% Weissmann

SLOW SPEED SUBMERSIBLE BOOSTER
-Mixing in many wastewater applications (carrousels)
-High propeller efficiency (mixing power/power consumption) ~ 80%
-Self cleaning properties
-Can be raised for inspection
-Gentle operation (<100 rpm)

PADDLE BOAT –
Leonardo da Vinci –
Dateable to 1482.

Servicios Ciudadanos
INNOVATIVE ALGAL POND: LEAR

Open channel 5
Closed conduit
Mixing system

3´
Straight
channel

1´
Transition

4
bend

13
transition

1´
transition

3
Straight channel

15
transition

Open channel

3 m

0.3 m

0.92 m

HRAP Longitudinal section
and two main cross sections

Adaptation

16

49



SLOW SPEED SUBMERSIBLE MIXERS

-Optimization by CFD analysis

SLOW SPEED SUBMERSIBLE MIXERS
Servicios Ciudadanos INNOVATIVE ALGAL POND: LEAR

Energy consumption determination by CFD analysis 

Validation with  500 m2 raceways: 

Paddle wheel and LEAR (Low Energy Algae Reactor) in parallel. 

EP 2875724 “Open reactor for the cultivation of microalgae”. 2013

16FCC Aqualia

Prototype : 1000 m2 cultivation surface

Propeller
0,1 W/m2

0,02 W/m3 WW

Paddlewheel
0.5 W/m2

0,12 kw/m3 WW

LEAR ®Conventional

80%
Energy savings

INNOVATIVE ALGAL POND: LEAR

50



LAB TESTS:
•COAG/FLOC.
•FLOTATEST 

PILOT
1.5 m3/h

Comparison
• DAFAST

• SETTLER
• FILTER

PROTOTYPE 
DAFAST 
15 m3/h

 

Servicios Ciudadanos

Most relevant results

51



Servicios Ciudadanos

0

10

20

30

40

50

IN PESB LEAR DAFAST

m
g

 T
N

 /
L

TN

0

2

4

6

8

10

12

IN PESB LEAR DAFAST

m
g

 T
P

/L

TP

FCC Aqualia

0

10

20

30

40

50

g 
 V

S
S

/m
2

d

HRT7 HRT3HRT5 HRT5

IN          Pret.       HRAP       DAF IN          Pret.      HRAP       DAF

MAIN RESULTS: 
6 X 32 m2 ponds

0

100

200

300

400

500

IN PESB LEAR DAFAST

m
g

 O
2 

/L

COD

IN          Pret.       HRAP       DAF

Autochthonous Species:  Dominance of one strain of Coelastrum sp.

52



PROTOTYPE Results : Cultivation and WWT  

0

5

10

15

20

25

30

35

40

25-Feb 07-Mar 17-Mar 27-Mar 06-Apr 16-Apr 26-Apr

P
 (

g
 V

S
S

/m
2d

)
LEAR PDW

0

10

20

30

40

50

60

25-2 17-3 6-4 26-4 16-5

T
N

 (
m

g
/L

)

IN EF DAFAST

0

3

6

9

25-2 17-3 6-4 26-4 16-5

P
-P

O
4 

(m
g

/L
)

IN EF DAFAST

22FCC Aqualia

Biomass production and wastewater treatment
Flow 94.1
TN 12.0

TP 6.3

VSS  263.2

Flow 
(m3/d) 100
TN 
(ppm) 46.4
TP 
(ppm) 8.3

5 m3/d

TN 12.0

TP 1.01

COD 101.2
TSS 25.4

73% and 87 %
TN and TP 
recovery

MAIN RESULTS: 2 X 500 m2 ponds

65-140 
Ton/Ha yr

53



Servicios Ciudadanos

Chemicals

DAFAST Results – Clarification and Biomass Thickening

HARVESTING BY FLOTATION

84
71

91 87

70

92 92 89 92 95

November Dicember January February March

Removal efficiencyP‐PO4 TSS

4.5
4.8

4.6
4.9

5.1

November Dicember January February March

ESP

26
22

27

17
22

Nov Decemb Jan Feb March

SST effluent  (ppm)

0.05
kWh/m3

Coagulation
20 ppm Al2O3

+ 

Flocculation
0.5 ppm Poly

DAFAST

+ 

Electricity

Biomass concentration %

Total cost
0,01 €/m3

Servicios Ciudadanos

LAB REACTORS
8X 5 L 

•MESOPHILIC.
•THERMOPHILIC.
•CODIGESTION

•TPAD
•THERMAL HYDROLYSIS

LAB REACTORS
8X 5 L 

•MESOPHILIC.
•THERMOPHILIC.
•CODIGESTION

•TPAD
•THERMAL HYDROLYSIS

PILOT PLANT
ALGAE DIGESTERS
2 X 600 L, 1 x 1500 L 

•MESOPHILIC.
•THERMOPHILIC.

•AMBIENT TEMPERATURE

PILOT PLANT
ALGAE DIGESTERS
2 X 600 L, 1 x 1500 L 

•MESOPHILIC.
•THERMOPHILIC.

•AMBIENT TEMPERATURE

ALGAE-BACTERIA ANAEROBIC DIGESTION

54



185
151

290 287

147

0

50

100

150

200

250

300

350

400

28 d 21d 42d

L 
C
H
4
 /
kg
 V
Sa
d
d
e
d

35 ºC

55 ºC

Ambient T (20‐24ºC)

Energy production
Anaerobic digestion

Range L CH4/kgVSS

Meso 35 C 168

Thermo 55 C 288

Ambient 20 C 
(2 X HRT)

147

- Similar to conventional waste activated sludge biogas production
- At ambient temperature, similar to mesophilic at twice the HRT 

Cell disruption

BMPs
X 2

Energy production
Enhancing the yield

• Ozonization

• Thermal Hydrolysis (CAMBI)

• Enzymatic pretreatment

• Alcaline (NaOH)   

Fresh

TH (lab scale)+ CAMBI ®

55



All-gas ENERGY BALANCE

40 
g O2 m

‐2 d‐1

120 
g O2 m

‐3 d‐1

On 1000 m2 ponds: 40 kg O2/d 
Raw WW with 2 d HRT treats 150 m3/d x 0,25 kg BOD/m3 = 37,5 kg O2/d

Energy Potential of photosynthetic oxigenation

26 
galgae m‐2 d‐1

Biogas yield 1000 m2 x 0,025 x 0,2 m3/kg x 10 kwh/m3 = 50 kwh/d
Biodiesel (20 % lipid) 25 kg/d x 0,2 x 10 kwh/kg = 50 kwh/d 
Biomass energy Ebiomass ≈  17,000 MJ ton1 = 5 kwh/ kg = 125 kwh/d

56



Energy balance of All-Gas (10 ha, 10 000 m3d-1)

-40,000 -35,000 -30,000 -25,000 -20,000 -15,000 -10,000 -5,000 0 5,000 10,000

Total benefit

Substitution of CNG in cars

Substitution of waste water treatment

Subsitution of fertilisers

UP7: CO2 and energy generation in a biomass boiler

UP6: Application of fermentation residues on the field

UP5: Biogas upgrading and provision at service station

UP4: Biogas production from algal biomass

UP3: Harvesting of algae

UP2: Cultivation of microalgae

UP1: Anaerobic waste water pre-treatment

Primary energy demand, net cal. value  [MJ*d-1]

• Credits for WWT, fermentation residues, and CNG in cars 
allow primary energy savings of ca. 

25 000 MJ*d-1 = 7000 kwh = 0,7 kwh / m3 

UP1: Wastewater pretreatment

Does the system provide more usable energy than it 
consumes? - Energy Return On Investment (EROI)

9.1
*








BM

CPBMBM

BM

CPBM
BM E

ECLHV

E

ECEC
EROI



• EROI: Relation of primary energy supplied to primary 
energy used in supply process

ECBM: energy content of biomethane
ECCP: primary energy of the co-products fertilizer and water purification
EBM: direct and indirect energy required to produce biomethane

– Algae WWT produces twice more usable energy than it consumes 

– EROI of Corn Ethanol and Biodiesel:  1,3  

57



Comparison of GHG emissions of 
biomethane from algae to other fuels

• Biomethane from algae allows GHG savings of > than 50 %

0.5

0.18

Consumida (kWh/m3) Producida  (kWh/m3)

Conventional + CHP

0,3 kwh

Avg. 0,5 
kwh

Consumida (kWh/m3) Producida  (kWh/m3)

All-gas

5 kg CH4/100 km
20,000 km/yr

> 2.000.000 Km/yr

> 100 cars moved by
bio-methane CH4

10 cars / ha 
Compare to Bio-ethanol
(Sugarcane) or Bio-
diesel (Palm Oil):  
5 cars / ha  

2375 kg Algae/d

306 kg CH4/d

Comparison: 10,000 m3/d plant = 10 ha surface

58



> 10,000 kgCH4/ Ha /yr
(5 kg CH4/100km)
>10 vehicles

µAlgae (BioCH4) Sugar BioetanolPalm oil diesel

5,000 L/Ha /yr
(5 L/100km)
5 vehicles

5,000 L/Ha /yr
(5 L/100km)
5 vehicles Country Nº pers

Angola 130

UAE 10

España 19

USA 8

Additional benefit in electricity savings
0,5 - 0,2 kWh/m3  0,3 kWh/m3 X 1000 m3/d X 365 d = 
> 100 000 kWh/año

Comparing Biofuel Production per hectare

Species L oil/ha Univ. Lab. Reference
Chlorella - 30 % lipids 58,700 Chisti (2007) Biodiesel from microalgae. Biotechnol Adv.
Scenedesmus - 16 % Oil 17,330 Almeria: 5glipids/m2·d, Fernández Sevilla et al., (2008)
Nannochloropsis 23,500 Firenze: 2 step process, 9.5 gbiomass/m2·d, Rodolfi et al., (2009)

Thank you for
your imagination: 
Wastewater is Biofuel

59



Opportunities in Operational Energy Efficiency, Product Recovery          
and Low Cost Systems 

Renaissance Glendale Hotel & Spa,  AZ, October 23, 2016 12:30-4:00pm

PANEL 2 – Algae for Wastewater : Design, Financing, and Regulations
Moderator: Noah Mundt, P.E., Siemens

Daniel B. Higgins, P.E, GE Power & Water
Kuldip Kumar, Ph.D., MWRD Chicago

Bob Bastian, P.E., US EPA

Algae for Wastewater Treatment

60



GE Perspective
Algae for Wastewater Treatment Forum
Daniel B. Higgins, P.E. – Director Central US
October 23, 2016

Today’s agenda

• Global Water Challenges

• About Our Business 

• What Captured our Attention

• The Beginnings of our Algae 
Education

• Our Primary Need as a Business

• Obstacles/Challenges

61



Global water challenges 

• Pressure to improve operational efficiency
• Managing downtime and aging assets 

Productivity

• Growing population and industrial use
• Climate change and drought 

Availability

• Increased industrial pollution
• Deteriorating water quality

Quality

• Stricter regulation on discharge/withdrawal
• Water reuse incentives and policy mandates

Policy

3
Water & Process Technologies

© 2012 General Electric 
Company

Our Business:
Water & Process 

Technologies

62



5
Water & Process Technologies

© 2012 General Electric Company

Water & Process 
Technologies 

• Headquartered in Trevose, PA, 
USA

• 8,000 employees globally

• 50,000 customers in 130 countries

• 50 global manufacturing sites